
 
 R:\MAD\Documents\Reports\Archive\2013\GWA, IL\FP.1278.047.tws.sep\Report\!Front Cover 
(Periwinkle=Wastewater).docx 

 

Report 
Glenbard Wastewater 

Authority, IL  

June 2013 

 

 
Facilities Plan 
 
 
 
 
 
 
 
 
 













 

 

i 

TABLE OF CONTENTS 
Page No. 

or Following 
 

EXECUTIVE SUMMARY 
 
SECTION 1–INTRODUCTION 
 

1.01 Purpose and Scope ..................................................................................  1-1 
1.02 Location of Study ......................................................................................  1-1 
1.03 Related Studies and Reports ....................................................................  1-1 
1.04 Abbreviations ...........................................................................................  1-1 
[...]
8.04 Opinion of Capital Costs and Project Financing ........................................  8-13 
8.05 Fiscal Impact Analysis ..............................................................................  8-16 
8.06 Project Implementation Schedule .............................................................  8-17 
8.07 Environmental Impact Summary ...............................................................  8-17 
 

 
TABLES 

 
ES.04-1 Design Flows and Loads ..........................................................................  ES-2 
ES.08-1 Opinions of Project Cost and Implementation Schedule ...........................  ES-9 
ES.08-2 Effluent Filtration, UV Disinfection, and Biosolids Storage Project 
      Cost Opinion........................................................................................  ES-11 
ES-08-3 Effluent Filtration, UV Disinfection, and Biosolids Storage Project  
      Implementation Schedule ....................................................................  ES-11 
 
2.03-1 NPDES Effluent Limitations for LCSTF .....................................................  2-2 
2.06-1 Preliminary Opinion of Probable Cost .......................................................  2-9 
 
3.02-1 Unit Processes and Design Criteria ..........................................................  3-2 
3.03-1 NPDES Effluent Limitations for GWA WWTP ...........................................  3-9 
3.04-1 Summary of Influent Wastewater and Primary Effluent Data for  
      BOD and TSS ......................................................................................  3-10 
3.04-2 Summary of Influent Wastewater Ammonia Data .....................................  3-10 
3.04-3 Digester Loading Summary ......................................................................  3-11 
3.05-1 Summary of Effluent CBOD5 Data ............................................................  3-11 
3.05-2 Summary of Effluent TSS Data .................................................................  3-12 
3.05-3 Summary of Effluent Ammonia Data .........................................................  3-12 
 
4.01-1 Glenbard Wastewater Treatment Facilities Ultimate Design 
      Flows and Loadings–1989 Long Range Planning Study ......................  4-1 
4.01-2 Existing and 20-Year Projected Population ...............................................  4-2 
4.02-1 Average Flows During Dry Weather Periods ............................................  4-3 
4.02-2 Maximum Daily Flows...............................................................................  4-3 
4.02-3 Per Capita Loadings .................................................................................  4-3 
4.02-4 Projected Design Flows and Loadings ......................................................  4-4 
 
5.01-1 USEPA Recommended Nutrient Criteria for Rivers in Ecoregion VI .........  5-2 
5.01-2 Impaired Waters in the Vicinity of the GWA WWTP Outfall .......................  5-4 
5.01-3 Existing Permit and Estimated Future Ammonia Limits .............................  5-9 
 
7.02-1 Influent Pumping Station Opinion of Present Worth Summary .............................................................  7-4 
7.02-2 Nonmonetary Evaluations of Influent Pump Station Alternatives ..............  7-4 
7.03-1 Activated Sludge Treatment Opinion of Present Worth Summary .............  7-11 
7.03-2 Nonmonetary Evaluations of Activated Sludge Treatment Alternatives .....  7-11 
7.03-3 Activated Sludge Projects .........................................................................  7-15 
7.04-1 Biosolids Dewatering Alternatives Opinion of Present Worth Summary ....  7-16 
7.04-2 Dewatering Nonmonetary Evaluation .......................................................  7-17 
7.05-1 Sludge Data Summary .............................................................................  7-18 
7.05-2 Digestion Performance Summary .............................................................  7-18 
7.05-3 Biogas Quality Sampling Results ..............................................................  7-19 
7.05-4 Alternatives Evaluated ..............................................................................  7-25 



TABLE OF CONTENTS Continued 
Page No. 

or Following 
 

 

iii 

TABLES (Continued) 
 

7.05-5 Cogeneration and HSW Codigestion Opinion of Present Worth Summary 
      Gas Flow Rate = 100 ft3/min ................................................................  7-26 
7.06-1 Hauled Wastes Receiving Opinions of Probable Project Cost ..................  7-30 
7.06-2 CPR Opinion of Probable Cost .................................................................  7-31 
7.06-3 Comparison of Disc Filter Systems ...........................................................  7-32 
7.06-4 Disc Filter Systems Opinions of Probable Cost.........................................  7-33 
7.06-5 Comparison of UV Disinfection System ....................................................  7-34 
7.06-6 UV Disinfection Systems Opinion of Present Worth ..................................  7-34 
7.06-7 Sludge Thickening Opinions of Probable Project Cost ..............................  7-36 
7.06-8 HVAC Equipment Replacement Opinions of Probable Cost .....................  7-37 
7.06-9 Electric Power Distribution Upgrade Opinions of Probable Cost ...............  7-38 
 
8.01-1 LTSTF Unit Process–Preliminary Design Criteria .....................................  8-2 
8.01-2 WWTP Unit Process–Preliminary Design Criteria .....................................  8-3 
8.04-1 Opinions of Project Cost and Implementation Schedule ...........................  8-14 
8.04-2 Effluent Filtration, UV Disinfection, and Biosolids Storage Project 
      Cost Opinion........................................................................................  8-16 
8.05-1 Capital Fund Increase ..............................................................................  8-16 
8.06-1 Effluent Filtration, UV Disinfection, and Biosolids Storage Project 
      Implementation Schedule ....................................................................  8-17 
 
  

FIGURES 
 
ES.08-1 WWTP Recommended Plan .....................................................................  ES-8 
 
1.02-1 Facilities Planning Area ............................................................................  1-1 
 
3.02-1 WWTP Site Plan.......................................................................................  3-1 
3.01-2 Process Flow Schematic ..........................................................................  3-1 
3.02-3 Solids Schematic ......................................................................................  3-9 
 
4.01-1 Historic and Projected Populations for Glen Ellyn and Lombard ...............  4-2 
4.02-1 Solids Mass Balance-Design Year Maximum Month ................................  4-4 
 
5.01-1 Impaired Waters in the Vicinity of GWA WWTP ........................................  5-5 
5.01-2 Table 2-1 From IEPA Total Maximum Daily Load for the East Branch 
       of the DuPage River, Illinois–Final Report, October 2004 ...................  5-6 
 
7.05-1 Cogeneration Proposed Equipment Locations ..........................................  7-21 
7.05-2 Cogeneration Proposed Equipment Locations ..........................................  7-21 

 
 

APPENDICES 
 
APPENDIX A–IEPA FACILITIES PLANNING SUBMITTAL CHECKLIST 
APPENDIX B–2006 NPDES PERMIT NOS. IL0021547 AND IL0022471 
APPENDIX C–USEPA WET WEATHER  
APPENDIX D–IEPA WORKSHEET–FUTURE AMMONIA CRITERIA 
APPENDIX E–ALTERNATIVES ANALYSES–OPINION OF COSTS 
APPENDIX F–GWA FUND 40 CAPITAL PLAN 
APPENDIX G–ENVIRONMENTAL CHECKLIST 





 
 

EXECUTIVE SUMMARY 





Glenbard Wastewater Authority 
Facilities Plan Executive Summary 
 

 
Prepared by Strand Associates, Inc.  ES-1 
R:\MAD\Documents\Reports\Archive\2013\GWA, IL\FP.1278.047.tws.sep\Report\ES 062113.docx\062613 

This Executive Summary presents the highlights of the facilities planning effort. Each section of the 
facilities plan is condensed and summarized. 
 
ES.01 PURPOSE AND SCOPE OF REPORT 
 
The Glenbard Wastewater Authority (GWA) provides wastewater treatment for the communities of Glen 
Ellyn, Lombard, and adjacent unincorporated areas. This study was conducted to develop an overall 
wastewater management plan for the GWA facilities to meet the anticipated future growth as well as the 
anticipated state and federal water quality protection requirements. The facilities plan has a specific 
focus with respect to the influent pumping station, the activated sludge system operation, nutrient 
removal, effluent filtration, ultraviolet (UV) disinfection, and biosolids management. In addition, the 
Lombard Combined Sewage Treatment Facility (LCSTF) and Valley View Lift Station are evaluated and 
recommended improvements are included. The existing treatment facilities were evaluated for their 
ability to serve the GWA sewer service area for a period of 20 years through 2033. 
 
ES.02 EXISTING WASTEWATER CONVEYANCE FACILITIES 
 
The 2006 Facilities Plan included a detailed description of the wastewater conveyance facilities 
owned and operated by the GWA as well as a discussion of previous, current, and planned 
evaluations. Each customer community served by GWA owns and maintains a locally owned 
collection system. The entire collection system is comprised of separate sanitary sewers with the 
exception of portions of Lombard, which has combined sewers. GWA owns and operates the major 
interceptors that convey wastewater from the customer communities to the GWA WWTP which 
include the North Regional Interceptor (NRI) and the South Regional Interceptor (SRI). The GWA 
also owns and maintains five pumping stations–the St. Charles Road, Hill Avenue, Sunny Side, 
Valley View, and SRI Pump Stations. The LCSTF receives peak wet weather flows from a portion 
of the Village of Lombard. Several components of the LCSTF have been identified as requiring 
replacement within the facilities planning period and are discussed further in Sections 6 and 7 of 
the facilities plan. 
 
A. Valley View Pumping Station Upgrades 
 
The existing wet well/dry well pump station rated for 2.2 million gallons per day (mgd) includes two 
75 horsepower (hp), two-speed, dry pit centrifugal pumps. A drawdown test completed 
January 10, 2013, however, determined the actual firm pumping station capacity is only 1.7 mgd. 
The pump station upgrades will increase the firm capacity to the rated pump capacity of 
1,540 gpm or 2.2 mgd. The proposed project includes installation of two 85 hp submersible 
pumps, a valve vault, emergency bypass connections, and magnetic flow metering. In addition to 
the pump station upgrades, a building will be constructed to house a standby generator, fuel tank, 
and electrical equipment.  
  



Glenbard Wastewater Authority 
Facilities Plan Executive Summary 
 

 
Prepared by Strand Associates, Inc.  ES-2 
R:\MAD\Documents\Reports\Archive\2013\GWA, IL\FP.1278.047.tws.sep\Report\ES 062113.docx\062613 

ES.03 EXISTING WASTEWATER TREATMENT PLANT (WWTP) FACILITIES 
 
The GWA WWTP was constructed in 1977. A number of projects in the past 20 years have 
replaced or modified portions of the WWTP facilities. The WWTP is rated for an annual average 
flow of 16.02 mgd and a maximum daily flow of 47 mgd, which are reflected in the National 
Pollutant Discharge Elimination System (NPDES) permit. Treatment consists of deep mechanical 
fine screening, pumping, grit removal, primary sedimentation, two-stage high purity 
oxygen-activated sludge treatment (TS-HPOAS), intermediate clarification, final clarification, 
granular media filtration, and UV disinfection. The treated effluent is discharged to the East Branch 
of the DuPage River. 
 
ES.04 WASTELOAD AND FLOW FORECASTS 
 
The GWA serves the communities of Glen Ellyn and Lombard, and adjacent unincorporated areas 
including Glen Ellyn Heights (DuPage County) and Citizen Utilities Company’s Valley View service 
area. The projected Year 2033 population for the GWA is 109,125, which has not changed from the 
2006 Facilities Plan. These population projections were used in conjunction with existing flow data and 
Illinois Environmental Protection Agency (IEPA)-recommended per capita loadings to project future 
wastewater flows and loadings at the plant. The resulting design flows and loadings are as follows: 
 

 
 
ES.05 REGULATORY AND NPDES PERMITTING ISSUES 
 
The purpose of this section is to discuss regulatory initiatives now under consideration, review their 
impact on the GWA WWTP, and recommend provisions that should be included in any proposed 
WWTP modifications to address these future regulatory concerns. 
 
Nutrient limits for total nitrogen (TN) and total phosphorus (TP) are not anticipated in the next 
permit cycle. However, it is likely that effluent nutrient limits will be imposed within the 20-year 
planning period of this facilities plan. Limits could be contained in the 2017 reissued permit and a 
3-year or longer compliance schedule may be included. Additionally, more stringent ammonia 
limits could be contained in the 2017 reissued permit and a three year or longer compliance 
schedule may be included. 
 
TP is a concern because of the impaired status of the East Branch of the Dupage River. Based on 
current IEPA thinking and experience from other states, an effluent limit of about 0.3 to 

Parameter Year 2033 
Design Average Flow (DAF), mgd 16.02 
Design Maximum Hourly Flow, mgd 47.00 
  
Annual Average BOD5, lb/day 18,600 
Annual Average TSS, lb/day 21,800 
Annual Average TKN, lb/day 3,800 
Annual Average TP, lb/day 800 

 

Table ES.04-1 Design Flows and Loadings 



Glenbard Wastewater Authority 
Facilities Plan Executive Summary 
 

 
Prepared by Strand Associates, Inc.  ES-3 
R:\MAD\Documents\Reports\Archive\2013\GWA, IL\FP.1278.047.tws.sep\Report\ES 062113.docx\062613 

0.5 milligrams per liter (mg/L) or less could be implemented in one of GWA’s future permits.  
Because of the uncertainties surrounding the timing of future nutrient limits, assumptions were 
made in this facilities plan to evaluate the treatment processes. 
 
Stabilized biosolids from the GWA WWTP are considered Class B and are disposed on land 
application sites. Regulations for sludge application on agricultural was enacted in August 2011 
that limits stockpiling of sludge at the same site to 30 days. There are no current or anticipated 
regulatory initiatives that would restrict GWA’s ability to continue beneficial reuse of biosolids 
generated at the WWTP.  
 
ES.06 EVALUATION OF EXISTING FACILITIES AND SCREENING ALTERNATIVES 
 
Significant upgrades in capacity at the GWA WWTP are not anticipated to meet the future average and 
peak design flows and loadings to the plant. However, specific unit processes are in need of upgrading 
to maintain treatment efficiency and to better provide capacity. The alternative technology evaluations 
include the following: 
 

1. Influent Pump Station 
2. Activated Sludge Treatment 
3. Digested Biosolids Dewatering 
4. Cogeneration and High-Strength Waste Codigestion 

 
Additional improvements were identified that were not subject to alternative analysis and were included 
as common needs. 
 
ES.07 ALTERNATIVE ANALYSIS 
 
A. Influent Pump Station Alternatives Analysis 
 
Two alternatives were analyzed for replacement of the existing influent pumps. 
 
Alternative IPS-1: Install three new dry-pit submersible pumps in the existing dry well. 
 
Alternative IPS-2: Modify existing wet well for prerotational suction intake, and provide four new 

dry-pit centrifugal pumps. 
 
This project also includes a new conditioned motor control center (MCC) space, replacement of the 
existing variable frequency drives, and replacement of the plug valve and sluice gate hydraulic 
operators with electric operators. 
 
These two alternatives were considered equal on a total present worth basis. Alternative IPS-2, with the 
[...]
pump station option. Pump cycling will be required during periods of average daily flow. 
 
PS-3. Three-Pump Station–Two Wet Weather Pumps–One Dry Weather Pump–This 
alternative includes installation of two pumps to convey wet weather flows and one pump 
to convey dry weather flows. Ideally the dry weather flow pump would be designed to 
pump twice the average daily flow, or 340 gpm, which does not maintain a velocity of 
2 ft/s in the force main, but would maintain a velocity greater than 1 ft/s which is typically 
acceptable for pumping at a constant rate. However, the pump would still cycle to meet 
average daily flow rates. 

 
All alternatives evaluated require pump cycling to meet daily average flow rates. Alternatives 
PS-2 and 3 have substantial additional capital costs associated with addition of a third pump.  
 
The following general wet well upgrade alternatives were considered as a part of the 
alternatives process: 
 

WW-1. New submersible pump station using the existing wet well–This alternative 
includes reusing the existing 8-foot-diameter wet well and installing two new submersible 
pumps. This alternative includes removing the existing concrete fillets in the wet well and 
installing a new top slab to allow for pump installation and retrieval. As a part of the 
alternative, the wet well operating volume was evaluated for a submersible pump station 
and found to be inadequate to meet pump cycling requirements. This alternative also 
presents constructability concerns since the existing wet well would need to be 



Glenbard Wastewater Authority 
Facilities Plan Section 2–Existing Wastewater Conveyance Facilities 
 

 
Prepared by Strand Associates, Inc. 2-8 
R:\MAD\Documents\Reports\Archive\2013\GWA, IL\FP.1278.047.tws.sep\Report\S2 062013.docx\062613 

bypassed for an extended period of time while the fillets are removed, and whether is 
uncertain if the wet well walls or base slab will be damaged by the removal of the fillets.  

 
WW-2. Installation of a new submersible pump station using a new precast wet well–This 
alternative considers the installation of a new 10-foot-diameter precast wet well and 
rerouting of the existing influent sewers. The new wet well will be installed while the 
existing wet well remains in service. Bypass pumping should be reduced significantly 
with this alternative. Several alternate layouts are feasible with the alternative and 
discussed below. The wet well will be sized to reduce the amount of pumps starts per 
hour to less than six during average daily flows and less than twelve at the highest pump 
cycle flow of 770 gpm.  

 
3. Permitting Requirements 

 
a. Building Code Requirements–The VVPS is located within unincorporated 

DuPage County. DuPage County was contacted to discuss code requirements 
for diesel fuel storage tanks. The following is a summary of the requirements: 

 
a. Outdoor Installation–Maximum storage tank size is 300 gallons. A variance is 
required for tanks over 300 gallons.  

 
b. Indoor installation–No maximum tank size requirement. Fire protection is not 
required according to DuPage County code and Lisle/Woodridge fire district.  

 
b. DuPage County Stormwater Permitting–Portions of the existing site are located 

within the 100-year floodplain and require a DuPage County Flood Plain 
submittal. Postconstruction stormwater management facilities will not be required 
if less than 2,500 square feet of net impervious area is added. The site is located 
outside of the 50-foot wetland buffer required by DuPage County. The site is 
located inside the floodplain buffer and mitigation will be required.  

 
c. Water Service–Permitting through Illinois American Water Company will be 

required for the water service.  
 
d. Illinois Department of Natural Resources–An EcoCAT clearance letter dated 

December 27, 2012, has been obtained with construction activity restricted 
during March through June. We spoke with the IDNR and the restriction will be 
waived based on supplementary information provided to IDNR on January 21, 
2013.  

e.  Illinois Environmental Protection Agency–Schedule F (Lift Station) and Schedule 
P (erosion control) permits will be required.  

 
f.  Milton Township–Milton township owns the roadway and storm sewer system 

adjacent to the Valley View site. No permits are required from Milton Township, 
however, specific township requirements will need to be incorporated into the bid 
documents.  

 



Glenbard Wastewater Authority 
Facilities Plan Section 2–Existing Wastewater Conveyance Facilities 
 

 
Prepared by Strand Associates, Inc. 2-9 
R:\MAD\Documents\Reports\Archive\2013\GWA, IL\FP.1278.047.tws.sep\Report\S2 062013.docx\062613 

4. Recommended Alternative and Opinion of Probable Cost 
 
Alternative PS-1 with a new wet well, Alternative WW-2, is recommended based on 
constructability and a lower opinion of probable cost. The proposed project includes 
installation of two 85 hp submersible pumps, a valve vault, emergency bypass connections, 
and magnetic flow metering. In addition to the pump station upgrades, a building will be 
constructed to house a 150 kW diesel powered standby generator, fuel tank, and electrical 
equipment. The opinion of probable cost for this project is $2,047,000 and is presented in 
Table 2.06-1.  
 

 
  

 
 
1 Costs in 2nd Quarter 2013 dollars. 
 
Table 2.06-1 Preliminary Opinion of Probable Cost 

Glenbard Wastewater Authority

Valley View Lift Station Improvements
Opinion of Probable Cost
Submersible Pump Station/Valve Vault and Generator Building

Installed

Cost
Capital Costs1

A.  Equipment and Facilities

2-85 hp Flygt Submersible Pumps NP-3202 145,000$                  

150 kW Generator 95,000$                    

Precast Structures (Wetw ell, Valve Vault, Meter MH, Bypass MH) 120,000$                  

Generator Building 240,000$                  

Subtotal A (Structures and Equipment) 600,000$                  

B.  Ancillary Captial Costs

Mechanical and Underground Pipe 165,000$                  

HVAC 50,000$                    

Site Work/Excavation 220,000$                  

Demolition/Bypass Pumping/Dew atering 45,000$                    

Electrical and Controls 330,000$                  

Subtotal B 810,000$                  

Total (A & B Subtotals) 1,410,000$               

Contractors General Conditions @ 10% 141,000$                  

Subtotal C 1,551,000$               

Contingencies @ 10% 155,000$                  

Total Construction Costs 1,706,000$               

Technical Services @ 20% 341,000$                  

Total Project Costs 2,047,000$               

1Costs based on 2nd Quarter 2013





 
SECTION 3 

EXISTING WWTP FACILITIES 





Glenbard Wastewater Authority 
Facilities Plan Section 3–Existing WWTP Facilities 
 

 
Prepared by Strand Associates, Inc.  3-1 
R:\MAD\Documents\Reports\Archive\2013\GWA, IL\FP.1278.047.tws.sep\Report\S3.TM1-Existing WWTP Facilities 062013.docx\062413 

3.01 BACKGROUND 
 
This section includes a summary of existing units and capacities, discusses NPDES permit 
requirements, and summarizes the GWA WWTP performance. The description of the LCSTP and 
summary of the LCSTP NPDES permit requirements are included in Section 2. 
 
3.02 DESCRIPTION OF EXISTING FACILITIES 
 
The GWA WWTP was constructed in 1977. A number of projects in the past 20 years have 
replaced or modified portions of the WWTP facilities. The basis of design and size of the major 
unit processes are presented in Table 3.02-1. The WWTP is rated for an annual average flow of 
16.02 mgd and a maximum daily flow of 47 mgd, which are reflected in the NPDES permit  
(Appendix B). A site plan of the GWA WWTP is shown in Figure 3.02-1. 
 
Figure 3.02-2 includes a process flow schematic for the GWA WWTP. Treatment consists of deep 
mechanical fine screening, pumping, grit removal, primary sedimentation, two-stage high purity 
oxygen-activated sludge treatment (TS-HPOAS), intermediate clarification, final clarification, 
granular media filtration, and UV disinfection. The treated effluent is discharged to the East Branch 
of the DuPage River. Primary and waste activated sludge (WAS) is cothickened in a gravity 
thickener and then pumped to the anaerobic digesters before dewatering and land application.  
 
The 2011 Asset Analysis and Cost Allocation Study reviewed the existing GWA mechanical, 
electrical, and heating, ventilation, and air conditioning (HVAC) assets.  
 
A. Liquid Treatment  
 
Screening is provided by two deep mechanical bar screens that were installed in 2006. The 
screened wastewater is pumped from the headworks facilities to the vortex grit removal tanks 
(2004) located on the west side of the site. After primary clarification, the primary effluent flows to 
the activated sludge facilities. 
 
The existing activated sludge facilities include first-stage high purity oxygen carbonaceous aeration 
basins (Carbo), intermediate clarification, intermediate screw pumping station, second-stage nitrification 
aeration tanks (Nitro), and final clarification. Historically, the WWTP has operated in a two-stage mode 
with all flows less than about 16 mgd discharged to the Carbo stage and remaining flows in excess of 
16 mgd diverted to the Nitro stage. The two Carbo stage aeration basins discharge to two intermediate 
clarifiers. Settled sludge from the intermediate clarifiers is returned to the head of the Carbo trains. At 
the intermediate pump station, the intermediate clarifier overflow and Nitro return activated sludge 
(RAS) are blended and then pumped to the head of the eight Nitro trains. Oxygen is produced with a 
cryogenic high-purity oxygen system to all ten trains of covered aeration basins, each with four basins 
per train. The final clarifier effluent flows to the granular media filters. The UV system, which was 
installed in 1995, disinfects the final effluent.  
  



Glenbard Wastewater Authority 
Facilities Plan Section 3–Existing WWTP Facilities 
 

 
Prepared by Strand Associates, Inc.  3-2 
R:\MAD\Documents\Reports\Archive\2013\GWA, IL\FP.1278.047.tws.sep\Report\S3.TM1-Existing WWTP Facilities 062013.docx\062413 

TABLE 3.02-1 
 
UNIT PROCESS SIZES AND DESIGN CRITERIA 
 

Item Design Parameter 
Mechanical Bar Screens  
 Number of Units 2 
 Bar Spacing 3/16 inches 
 Capacity Each, mgd 47 
 Screenings Handling Type, Number of Units Washer Compactor, 2 
  
Raw Sewage Pumps  
 Number of Pumps 3 
 Type Centrifugal, VFD 
 Rated Capacity of Each Unit, mgd 22.5 
 TDH, feet 65 
 Motor hp, each 350 
 Capacity @ High Wet Well Level and Two Pumps Running, mgd1 44.6 
   
Grit Removal System  
 Number of Grit Basins 2 
 Type Vortex 
 Grit Collector Capacity Each, mgd 23.5 
  Number of Grit Pumps 2 
 Grit Pump Capacity Each, gpm 250 
 Type of Grit Washer Vortex 
 Number of Grit Washers 2 
  
Primary Clarifiers  
 Number of Units 2 
 Diameter, feet 110 
 SWD, feet 10 
 Surface Overflow Rate (SOR), gpd/ft2  
  @ 16 mgd 844 
  @ 47 mgd 2,470 
 Peak Flow Capacity, mgd (Based on 1,800 gpd/ft2 SOR) 34.2 
 Weir Overflow Rate, gpd/ft.  
  @ 47 mgd 68,000 

 

1 From 1991 High Flow Study 
  



This image cannot currently be displayed.

MAINTENANCE BUILDING 

UV 
BUILDING 

FILTER  
BACKWASH 
WATER 
CLARIFIER 

FILTER BUILDING 

SLUDGE 
DEWATERING 

BUILDING 
RAW 

SEWAGE 
HANDLING 

ANAEROBIC 
DIGESTER 

NO. 1 

ANAEROBIC 
DIGESTER 

NO. 2 

ANAEROBIC 
DIGESTER 

NO. 3 

FINAL  
CLARIFIER 

NO. 1 

FINAL  
CLARIFIER 

NO. 2 

FINAL  
CLARIFIER 

NO. 4 

FINAL  
CLARIFIER 

NO. 3 SLUDGE 
THICKENER 

SLUDGE PUMP 
& METER 
BUILDING 

SECOND STAGE 
AERATION 

FIRST STAGE 
AERATION 

 
INTERMEDIATE  

CLARIFIER 
NO. 2 

INTERMEDIATE 
PUMP STATION 

PRIMARY 
CLARIFIER 

NO. 1 

PRIMARY 
CLARIFIER 

NO. 2 

DIVERSION 
STRUCTURE 
NO. 1 

PRIMARY 
SCUM 
BUILDING 

GRIT 
BUILDING 

DIVERSION 
STRUCTURE 
NO. 2 

DIVERSION 
STRUCTURE NO. 3 

PUMP AND 
BLOWER 
BUILDING 

ADMINISTRATION 
BUILDING 

COGEN 
BUILDING 

CHLORINE 
BUILDING 

AEROBIC 
DIGESTER 
BUILDING 

CRYOGENIC 
BUILDING 

BAR SCREEN 
BUILDING 

ANAEROBIC 
DIGESTER 
BUILDING 

 
INTERMEDIATE  

CLARIFIER 
NO. 1 





®

P
R

O
C

E
S

S
 F

LO
W

 S
C

H
E

M
A

T
IC

FA
C

IL
IT

IE
S

 P
LA

N
G

LE
N

B
A

R
D

 W
A

S
T

E
W

A
T

E
R

 A
U

T
H

O
R

IT
Y

D
U

P
A

G
E

 C
O

U
N

T
Y

, I
LL

IN
O

IS

FIGURE 3.02-2
1278.047





Glenbard Wastewater Authority 
Facilities Plan Section 3–Existing WWTP Facilities 
 

 
Prepared by Strand Associates, Inc.  3-3 
R:\MAD\Documents\Reports\Archive\2013\GWA, IL\FP.1278.047.tws.sep\Report\S3.TM1-Existing WWTP Facilities 062013.docx\062413 

Item Design Parameter 
Primary Sludge Pumps  
 Number of Units 2 

Type Progressing Cavity 
 Capacity Each, gpm 300 
 TDH, feet 125 
 hp, each 30 
  
Carbonaceous Aeration Trains  
 Train 1  
  Volume, gallons 337,000 

  Dimensions, feet 127 x 25 x 14.17 (SWD) 
  Number of Mixers 4 
  Mixer Motor hp Each 30, 15, 10, 7.5 

 Train 2  
  Volume, gallons 269,000 

  Dimensions, feet 127 x 20 x 14.17 (SWD) 
  Number of Mixers 4 
  Mixer Motor hp Each 25, 10, 7.5, 7.5 

 Total Carbonaceous Volume, gallons 606,000 
 Maximum Flow to Carbonaceous Stage, mgd 16 
 Design MLSS, mg/L @ 10°C 3,350 
 F/M @ 10°C, lbs BOD/lb MLSS/day 0.7 
 Influent BOD, lbs/day 11,850 
   
Intermediate Clarifiers  
 Number of Units 2 
 Diameter, feet 85 
 SWD, feet 12 
 SOR, gpd/ft2  
  @ 9.1 mgd 802 
  @ 17 mgd 1,498 
 Peak Hour Flow Capacity, mgd  11.3 
  (Based on 1,000 gpd/ft2 for AS at peak hour–IEPA  Code)  
 Weir Overflow Rate, gpd/ft @ 17 mgd 31,800 
  
Intermediate Pumping Station  
 Number of Units 3 
 Type Screw, 7 feet diameter 
 Capacity Each, gpm 12,500 
 TDH, feet 22 
 hp, each 125 
   



Glenbard Wastewater Authority 
Facilities Plan Section 3–Existing WWTP Facilities 
 

 
Prepared by Strand Associates, Inc.  3-4 
R:\MAD\Documents\Reports\Archive\2013\GWA, IL\FP.1278.047.tws.sep\Report\S3.TM1-Existing WWTP Facilities 062013.docx\062413 

Item Design Parameter 
Carbo RAS Pumps  
 Number of Units 4 
 Type Centrifugal 
 Capacity Each, gpm 1,800 
 TDH, feet 36 
   
Carbo WAS Pumps  
 Number of Units 1 
 Type Submersible 
 Average, gpm ~100 
  
Nitrification Aeration Trains  
 Number of Trains 8 
 Trains 3, 4, and 5  
  Volume Each, gallons 280,000 
  Dimensions Each, feet 127 x 20 x 14.73 (SWD) 

  Number of Mixers Each Train 4 
  Mixer Motor hp Each Train 15, 7.5, 7.5, 7.5 

 Trains 6, 7, 8, 9, and 10  
  Volume Each, gallons 350,000 
  Dimensions Each, feet 127 x 25 x 14.73 (SWD) 

  Number of Mixers Each Train 4 
  Mixer Motor hp Each Train 20, 10, 7.5, 7.5 

 Total Volume, gallons 2,590,000 
 Design MLSS @ 10°C, mg/L 6,200 
  
Cryogenic Oxygen Plant  
 Maximum Capacity, tons/day 32 
 Minimum Stable Operating Capacity, tons/day 20 to 23 
 Compressor Motor hp 700 
  
Final Clarifiers  
 Number of Units 4 
 Diameter, feet 135 
 SWD, feet 14 
 Surface Overflow Rate, gpd/ft2  
  @ 16 mgd 279 
  @ 47 mgd 818 
 Solids Loading, lbs/ft2/day.@ 16 mgd, RAS=8 mgd, and 5,500 mg/L MLSS 19.2 
 Peak Hour Capacity, mgd (800 gpd/ft2 for Nitrification Stage) 46 
 Weir Overflow rate, gpd/ft @ 47 mgd 27,700 
  



Glenbard Wastewater Authority 
Facilities Plan Section 3–Existing WWTP Facilities 
 

 
Prepared by Strand Associates, Inc.  3-5 
R:\MAD\Documents\Reports\Archive\2013\GWA, IL\FP.1278.047.tws.sep\Report\S3.TM1-Existing WWTP Facilities 062013.docx\062413 

Item Design Parameter 
Nitro WAS Pumps  
 Number of Units 2 
  
Granular Media Filters  
 Number of Units 10 
 Dimensions of Each Filter, feet  
  Length 37 
  Width 18 
 Filtration Rate, gpm/ft2  
  @ 16 mgd 1.68 
  @ 47 mgd (all units in service) 4.91 
 Peak Flow Capacity, mgd @ 5 gpm/ft2, With One Unit Out of Service 43.2 
   
Filter Backwash Pumps  
 Number of Units 2 
 Type Vertical Turbine 
 Capacity each, gpm 8,000 
 TDH, feet 16 
 hp, each 75 

  
Mud Well (Spent Backwash) Pumps  
 Number of Units 2 
 Type Centrifugal 
 Capacity, gpm 1,600 
 TDH, feet 28 
  
Filter Backwash Water Clarifier  
 Number of Units 1 
[...]
R:\MAD\Documents\Reports\Archive\2013\GWA, IL\FP.1278.047.tws.sep\Report\S5 062113.doc\062613 

DuPage River is effluent-dominated at this location. A sampling program measuring pH and 
temperature at a location closer to the outfall to determine limits rather than using the monitoring 
station data 4 miles downstream could be beneficial for GWA. IEPA was contacted regarding 
performing a sampling plan closer to the WWTP outfall.  The representative from IEPA was unsure 
if a sampling plan would be allowed but said GWA could discuss with IEPA further.  Scott Twait or 
Bob Mosher from IEPA, Division of Water Pollution Control, Water Quality Standards Section can 
be contacted at 217-558-2012 
 

 
  

 

Daily 
Maximum

Weekly 
Average

30-Day 
Maximum

Daily 
Maximum

Weekly 
Average

30-Day 
Maximum

January 12.4 - 4.0 8.8 3.5 1.4
February 12.4 - 4.0 8.8 3.5 1.4
March 12.4 6.8 2.7 7.5 1.6 0.6
April 3.0 - 1.5 7.5 1.6 0.6
May 3.0 - 1.5 7.5 1.6 0.6
June 3.0 - 1.5 5.6 1.3 0.5
July 3.0 - 1.5 5.6 1.3 0.5
August 3.0 - 1.5 5.6 1.3 0.5
September 3.0 - 1.5 7.5 1.6 0.6
October 3.0 - 1.5 7.5 1.6 0.6
November 12.4 - 4.0 8.8 3.5 1.4
December 12.4 - 4.0 8.8 3.5 1.4

Existing Permit Limits (mg/L)

Month

Estimated Future Limits (mg/L)

 
 
Table 5.01-3 Existing Permit and Estimated Future Ammonia Limits 

 
 

Note: A biological upset occurred in April 2010. 
 

Figure 5.01-3 Daily Maximum Effluent Ammonia Limits 



Glenbard Wastewater Authority  
Facilities Plan Section 5–Regulatory and NPDES Permitting Issues 
 

 
Prepared by Strand Associates, Inc.® 5-10 
R:\MAD\Documents\Reports\Archive\2013\GWA, IL\FP.1278.047.tws.sep\Report\S5 062113.doc\062613 

 
 

 
 

 
 
Note: A biological upset occurred in April 2010. 
 

Figure 5.01-4 Weekly Average Effluent Ammonia Limits  

 
 
Note: A biological upset occurred in April 2010. 
 

Figure 5.01-5 30-Day Average Effluent Ammonia Limits  



Glenbard Wastewater Authority  
Facilities Plan Section 5–Regulatory and NPDES Permitting Issues 
 

 
Prepared by Strand Associates, Inc.® 5-11 
R:\MAD\Documents\Reports\Archive\2013\GWA, IL\FP.1278.047.tws.sep\Report\S5 062113.doc\062613 

I. Biosolids Disposal and Beneficial Reuse 
 
Stabilized biosolids from the GWA WWTP are considered Class B based on the fecal coliform 
level. The biosolids are currently dewatered and disposed on land application sites. Regulations 
for sludge application on agricultural land were enacted in August 2011 that limits stockpiling of 
sludge at the same site to 30 days. There are no current or anticipated regulatory initiatives that 
would restrict GWA’s ability to continue beneficial reuse of biosolids generated at the WWTP.  
 
Regional farmers have accepted Class B biosolids and the majority of municipal WWTPs in the 
area produce Class B. However, there is a trend in some parts of the country toward Class A 
biosolids production. Class A biosolids are produced through an approved method, such as lime 
stabilization or certain temperature phased anaerobic digestion systems, or produced using similar 
processes and verified by testing for pathogens. Fecal coliform levels must be less than 
1,000 most probable number (MPN) per gram total solids. Producing Class A biosolids would 
provide the GWA with more options for distribution of biosolids (for example, marketing the 
biosolids for use on residential lawns and gardens) and lower reporting requirements. Since 
Class A is not required and is more costly than Class B, it does not need to be considered by GWA 
unless problems arise with the existing practices or the market conditions are more favorable for 
Class A. 
 
J. Recreational Use Standards 
 
Following several studies and a previous round of draft standards and public comments, the 
USEPA published draft recreational use criteria in January 2011 and public comments were due in 
February 2011. The USEPA is recommending that Escherichia coli (E. coli) or enterococci be used 
as indicator organisms in lieu of fecal coliform. If the standards are finalized by USEPA, Illinois will 
eventually adopt associated statewide standards. If E. coli is used, the standard would be on the 
order of 126 colony-forming units (cfu) per 100 milliliters (mL) as a geometric mean with a 
threshold value of 235 cfu/100 mL. The threshold value would need to be met 75 percent of the 
time. If the new standards are adopted in Illinois, the IEPA will begin replacing fecal coliform limits 
with the new limits when it reissues permits.  
 
In general, WWTPs that currently meet their fecal coliform limits are expected to meet the new 
limits. However, a review of several WWTPs conducted by the Wisconsin Section Central States 
Water Environment Association in 2004 found that facilities using chlorine disinfection and the 
IDEXX method for E. coli analysis tended to have higher E. coli/fecal coliform ratios and could 
possibly have more problems showing compliance. This was thought to be because the IDEXX 
method may recover more chlorine-stressed E. coli organisms than other test methods. Facilities 
that used ultraviolet disinfection had lower E. coli/fecal coliform ratios in their effluents. 





 
SECTION 6 

EVALUATION OF EXISTING FACILITIES AND SCREENING ALTERNATIVES 





 

Glenbard Wastewater Authority Section 6–Evaluation of Existing Facilities 
Wastewater Facilities Plan  and Screening of Alternatives  
 

 
Prepared by Strand Associates, Inc.® 6-1 
R:\MAD\Documents\Reports\Archive\2013\GWA, IL\FP.1278.047.tws.sep\Report\S6 062013.doc\062413 

This section evaluates the ability of the existing WWTP to treat the projected future flows and loadings 
(developed in Section 4) while meeting the anticipated future NPDES permit requirements presented in 
Section 5. Where applicable, treatment alternatives are identified for detailed evaluation and 
consideration in Section 7. 
 
6.01 SUMMARY OF EXISTING FACILITIES AND PLANT NEEDS 
 
Significant upgrades in capacity at the GWA WWTP are not anticipated to meet the future average and 
peak design flows and loadings to the plant. However, specific unit processes are in need of upgrading 
to maintain treatment efficiency and to better provide capacity. Each unit process is discussed below, 
and where upgrading is recommended, the alternatives that will be further considered in Section 7 are 
identified and discussed briefly. 
 
A. Influent Screening 
 
The influent screens and screenings handling facilities were installed in 2007 and are working well. No 
upgrades or modifications to these facilities are recommended except replacement of the screenings 
washer/compactor, which will be included as a common need. 
 
B. Influent Pump Station 
 
Based on the 2006 facilities planning report, the existing dry-pit influent pump station (IPS) has a firm 
capacity of about 45 mgd when the wet well is surcharged significantly. Based on observations by plant 
staff, however, the influent sewer surcharges at times, indicating that the influent flows to the station 
exceed 45 mgd. These pumps were installed in 1977 and rehabilitated in 2001, and therefore, 
replacement should be considered. In addition, the existing hydraulic controls for the influent gates and 
influent pump valves are obsolete, and maintenance of this system is difficult and expensive. The 
existing pumps are controlled from VFDs that were installed in 1993 and are reaching the end of their 
useful life. VFD replacement options will be considered, including creation of a dedicated conditioned 
space for the motor control equipment. In addition, the existing pumps and hydraulic system are not 
submersible and would be inoperable and could be damaged if the dry well flooded. Therefore, this 
facilities plan will evaluate the following alternatives for upgrading the station with new pumps to deliver 
47 mgd of firm pumping capacity without wet well surcharging: 
 

Alternative IPS-1: Install new dry-pit submersible pumps in the existing dry well. Provide 
new controls and electric actuators in lieu of the existing hydraulic 
actuators. Consideration will be given to including two smaller pumps with 
three large pumps to better match pump output with the range of flows. 

 
Alternative IPS-2: Convert the IPS to a vortex-induced/prerotational pumping station. This 

option would retrofit the existing station to include three prerotational type 
pumps to utilize the three influent chambers existing at the pump station. 

 
The influent pumping station will have a firm capacity of 47 mgd to match the existing design peak flow 
of the plant. It is noted that continuing I/I reduction within the customer communities was recommended 
in the 2006 Facilities Plan and continues to be recommended in this facilities plan. 

 



 

Glenbard Wastewater Authority Section 6–Evaluation of Existing Facilities 
Wastewater Facilities Plan  and Screening of Alternatives  
 

 
Prepared by Strand Associates, Inc.® 6-2 
R:\MAD\Documents\Reports\Archive\2013\GWA, IL\FP.1278.047.tws.sep\Report\S6 062013.doc\062413 

C. Grit Removal 
 
The vortex grit traps and associated grit washing equipment were installed in 2005 and are operating 
well. No upgrades or modifications to these facilities are recommended. 
 
D. Primary Clarification 
 
The primary clarifier mechanisms were replaced within the last 10 years and generally perform well. 
Primary clarifier treatment efficiencies are higher than typical for municipal treatment plants, which is 
likely the result of higher sludge pumping rate. Primary sludge is pumped with progressive cavity 
pumps at a continuous rate of about 360 gallons per minute (gpm) to the gravity thickener for 
cothickening primary sludge and WAS. This high rate of primary sludge pumping is conducted to 
reduce the sludge blanket and sludge thickness, which has created high primary sludge pump 
discharge pressures and significant maintenance requirements associated with rotor/stator wear as a 
result of these high pressures. This high rate of pumping also reduces/eliminates the need for 
“freshening” water being added to the sludge thickener. Potential modifications to the primary sludge 
handling facilities are discussed in the Sludge Thickening section below. 
 
E. Activated Sludge Treatment 
 
The activated sludge facilities discussed herein include the carbonaceous BOD aeration basins (carbo 
tanks), the intermediate clarifiers, the intermediate/return activated sludge (RAS) pumping station, the 
nitrogenous BOD removal basins (nitro tanks), and the final clarifiers. WAS pumping from the 
intermediate and final clarifiers is discussed in the Sludge Thickening section below. 
 
These facilities have adequate capacity to meet the future design loadings to the plant; however, the 
following drivers warrant consideration of process variations: 
 

1. The existing two-stage system is complex and equipment intensive, which requires more 
maintenance and operator attention. 

 
2. Future phosphorus and nitrogen limits will likely require significant modifications to the 

existing facilities. HPOAS systems are not traditionally used for biological nutrient 
removal (BNR) because of the high-rate conditions requiring high dissolved oxygen 
concentrations. BNR applications require anaerobic and anoxic zones within the 
activated sludge basins, which can be challenging to attain. In addition, because the 
GWA cryogenic oxygen generation plant cannot be turned down adequately, the GWA 
activated sludge DO levels are very high. 

 
It is noted that nutrient limits are not currently in place and may not be implemented for several years. 
In addition, the specific nutrient limits are not known at this time. Therefore, this report does not 
recommend a specific activated sludge alternative, but rather demonstrates the feasibility of each 
alternative to meet the anticipated future effluent nutrient limits. For the purpose of this facilities plan, 
we have assumed future effluent phosphorus and TN limits of 0.5 and 10 mg/L, respectively. 
 
The following activated sludge (AS) alternatives are investigated: 
 



 

Glenbard Wastewater Authority Section 6–Evaluation of Existing Facilities 
Wastewater Facilities Plan  and Screening of Alternatives  
 

 
Prepared by Strand Associates, Inc.® 6-3 
R:\MAD\Documents\Reports\Archive\2013\GWA, IL\FP.1278.047.tws.sep\Report\S6 062013.doc\062413 

Alternative AS-1: Continue two-stage HPOAS operations. This option would include 
improvements to the intermediate clarifiers and related sludge removal 
system as well as an upgrade to the intermediate pumping/RAS pumping 
station. Cryogenic oxygen generation would continue. 

 
Alternative AS-2: Convert to single-stage HPOAS, including discontinuing the use of the 

intermediate clarifiers. The intermediate/Nitro RAS pumping station would 
be modified to pump RAS only, although under this scenario the capacity 
of the station could provided for forward flow as well in the event that that 
plant converted back to two-stage HPOAS. Cryogenic oxygen generation 
would continue. 

 
Alternative AS-3: Convert to single-stage air activated sludge. New aeration blowers and 

diffusion equipment would be provided and an expansion of the aeration 
basins would also be needed. 

 
Alternative AS-4: Convert to single-stage integrated fixed film activated sludge (IFAS) or 

moving bed bioreactor (MBBR) activated sludge to reduce the aeration 
basin volume associated with air activated sludge. New aeration blowers 
and diffusion equipment would be provided, and an expansion of the 
aeration basins may also be needed. 

 
The following activated sludge alternative will be investigated as an add-on technology and is 
not an independent alternative: 
 
Bioaugmentation: Incorporate side stream in-situ bioaugmentation to provide a more stable 

nitrifying system for the activated sludge alternatives (AS-2 through 
AS-4). This would include construction of new aeration basin (or 
repurposing of an existing basin) to treat the dewatering return flows, 
which are very high in ammonia and contribute significant ammonia 
loadings to the WWTP. This return flow would be treated in a new or 
reconfigured basin and some RAS would be added to this basin. Because 
of the very high ammonia concentrations, the bacterial populations that 
grow are high in nitrifiers, which augment the forward flow treatment with 
improved nitrifier concentrations and would make the process more stable 
at the lower solids retention time (SRT) available within the existing 
activated sludge basins. Several variations of this process exist and have 
been successfully demonstrated, including denitrification systems before 
discharging back to the forward flow. 

F. Anaerobic Digestion 
 
The anaerobic digestion facilities were upgraded with a third digester in 2007. The digestion capacity is 
adequate for the future design loadings, and upgrades are not anticipated in the near future. However, 
related considerations are evaluated herein and include biogas storage to improve overall biogas use, 
codigestion of high-strength wastes (HSW) including a HSW receiving and storage station, and 
potential biogas cogeneration facilities to generate electricity and heat from biogas. These evaluations 
are discussed under the Cogeneration and High-Strength Waste Codigestion section presented below. 



 

Glenbard Wastewater Authority Section 6–Evaluation of Existing Facilities 
Wastewater Facilities Plan  and Screening of Alternatives  
 

 
Prepared by Strand Associates, Inc.® 6-4 
R:\MAD\Documents\Reports\Archive\2013\GWA, IL\FP.1278.047.tws.sep\Report\S6 062013.doc\062413 

G. Digested Biosolids Dewatering  
 
Digested biosolids are dewatered on two BFPs before on-site storage in an uncovered storage area. 
The BFPs were installed in 1991 and will be in need of replacement within the 20-year planning period 
evaluated herein. Numerous technologies exist that could be used at the plant including BFPs, 
centrifuges, screw presses, rotary fan presses, and a new technology termed the Dehydris™ Twist 
dewatering system. Screw presses and rotary fan presses are normally used at smaller WWTPs 
because of their limited throughput capacity and will not be further evaluated. The Dehydris™ Twist 
system has no installations in the United States at municipal WWTPs, and based on our initial 
evaluations at other facilities, the capital cost is significantly higher than competing technologies. The 
process produces a drier cake than either BFPs or centrifuges, however, resulting in lower disposal 
costs for trucking. Pilot testing of this technology should be considered if GWA would like to consider it 
further. For the purposes of this planning, the following biosolids dewatering (BD) alternatives will be 
considered: 
 

Alternative BD-1: Install new BFPs within the existing solids building. 
 
Alternative BD-2: Install one new centrifuge within the existing solids building and use one 

existing BFP as a backup. 
 
H. Cogeneration and High-Strength Waste Codigestion 
 
The plant has had natural gas cogeneration facilities using three 800-kilowatt (kW) internal combustion 
gas engines installed in the 1980s, and these engines also provide backup power to the plant. These 
engines are rarely used. GWA currently has a very low electrical rate [less than $0.04/per kilowatt 
hours (kWH)] locked in for the short term, and natural gas prices are also very low currently. Therefore, 
the current economic drivers for cogeneration are not significant. However, GWA is interested in 
receiving HSW and injecting these directly into the anaerobic digesters (termed codigestion). The 
benefits of codigestion include: 
 

1. GWA would receive tipping fees for the HSW, which are normally in the range of $0.01 
to $0.10 per gallon. 
 

2. Codigestion has been shown to improve volatile solids (VS) destruction of municipal 
sludge in many circumstances. 
 

3. The additional biogas provides additional renewable fuel for potential cogeneration. 
 

4. If the customer communities bring their fat, oils, and grease (FOG) wastes to the HSW 
receiving station, there is a dual benefit of reducing grease loads to the collection system 
and codigestion of FOG wastes in the digesters. 

 
Therefore, the following cogeneration and codigestion (CC) combinations of alternatives will be 
evaluated: 
 



 

Glenbard Wastewater Authority Section 6–Evaluation of Existing Facilities 
Wastewater Facilities Plan  and Screening of Alternatives  
 

 
Prepared by Strand Associates, Inc.® 6-5 
R:\MAD\Documents\Reports\Archive\2013\GWA, IL\FP.1278.047.tws.sep\Report\S6 062013.doc\062413 

Alternative CC-1a: Convert one or more of the existing natural gas engines to use biogas for 
electricity production and heat recovery. Digest municipal sludge only (no 
codigestion). 

 
Alternative CC-1b: Convert one or more of the existing natural gas engines to use biogas for 

electricity production and heat recovery. Construct HSW receiving station 
for codigestion up to the loading limit of the existing digestion facilities. 

 
Alternative CC-2a: Install new internal combustion engines to use biogas for electricity 

production and heat recovery. Digest municipal sludge only (no 
codigestion). 

 
Alternative CC-2b: Install new internal combustion engines to use biogas for electricity 

production and heat recovery. Construct HSW receiving station for 
codigestion up to the loading limit of the existing digestion facilities. 

 
Note that for Alternatives CC-1b and 2b, which include codigestion of HSW, an alternate access road to 
the plant would be beneficial to limit truck traffic down Bemis Road. This access road is being evaluated 
by a third party firm, and the costs of the access road will not be considered in this analysis since the 
access road is desired regardless of whether HSW codigestion occurs. 
 
6.02 COMMON WWTP NEEDS 
 
Performance and upgrade requirements of certain processes and facilities at the treatment facility 
are independent of the alternatives previously discussed. These elements require replacement or 
[...]
Finally, cable testing efforts require significant de-termination of cabling. Addition of circuit breakers at 
the Low Voltage (LV) terminals of the step-down transformers would reduce cable testing efforts.  
An opinion of probable cost is shown in Table 7.06-9. 
 

 
 
N. Remote Site Communication 
 
GWA currently uses leased-line (telephone) telemetry to communicate with nine remote sites. Recently, 
GWA has experienced a sharp increase in rates for the leased lines. While leased lines have generally 
been reliable, outages can be lengthy if the phone company is not responsive. Therefore, given the 
increase in rates, it may be prudent to consider radio communication for the remote sites. A general 
opinion of probable cost for conversion to radio communication is $7,000 to $11,000 per site, plus 
$10,000 for a radio path survey and $12,000 for design fees. Six of the remote sites are flowmeter 
remote telemetry unit (RTU) sites that would likely require very tall antenna towers for reliable 
communication. Thus, given the likely objection of nearby residents, an on-demand cell phone based 
alternative could be considered for these six sites. The on-demand communication would store the flow 
metering data and upload to the SCADA system several times daily. On-demand communication 
equipment costs and cell phone charges will  be approximately $90 per month. For the purposes of 
planning, cellular on-demand  communication is assumed for the six remote metering sites and  radio 
communication equipment is assumed for the remaining three sites. An allowance of $160,000 is 
included in the capital plan in Section 8 for this project.  
 
O. Site Lighting 
 
Many of the existing poles used for site lighting are corroded, which reduces their ability to withstand 
high winds. The poles should be scheduled for replacement. At the time of pole replacement, we 
recommend that the wiring be replaced and that the site lighting fixtures be converted to light-emitting 
diode (LED). LED fixtures more efficiently disperse the light, which allows fixture wattages to be 
reduced and/or fixture spacing to be increased. A new site lighting design should be performed to 
incorporate energy-saving control features available with LED lamps. The site lighting design may 
result in elimination or reduction of lighting in some areas and addition of lighting in other areas. A 
general opinion of probable cost for new lighting and associated poles, wiring, and controls is $5,000 to 

MV Grid 
Separation and 

MV Cable 
Replacement

Cryogenic 
Compressor 
Redundant 

Supply and New 
Service 

Admin Building 
Redundant 

Supply

Isolation 
Breakers at 

Transformer LV 
Terminals for 
Cable Testing

Material Cost  $            350,000  $            170,000  $             80,000  $            180,000 
Total Opinion of Probable Cost  $            830,000  $            250,000  $            160,000  $            240,000  
 
Table 7.06-9  Electric Power Distribution Upgrade Opinions of Probable Cost 



Glenbard Wastewater Authority 
Facilities Plan Section 7–Wastewater Treatment Alternatives Evaluations 
 

 
Prepared by Strand Associates, Inc.  7-39 
R:\MAD\Documents\Reports\Archive\2013\GWA, IL\FP.1278.047.tws.sep\Report\S7 062013.doc\062413 

$7,000 per pole. Overall, a cost of $160,000 to $230,000 should be expected. There are currently some 
funding opportunities through the Department of Commerce and Economic Opportunity that will help to 
offset the cost. 
 
P. MCC Replacement 
 
MCCs in the Grit, Cryo, and Raw Sewage Pumping Buildings are original equipment and should be 
scheduled for replacement. The cost opinions for replacement of the MCCs in the Cryo and Raw 
Sewage Pumping Buildings are included with the electrical costs for recommended process 
improvements in those buildings noted elsewhere in this facilities plan. 
 
Our opinion of probable cost of replacement of the Grit MCC is $200,000. 
 
Q. PLC Replacements 
 
PLCs throughout the facility are Allen-Bradley-type SLC, which is no longer a supported platform in the 
Allen-Bradley PLC family. Over the next several years, maintenance and replacement parts will 
become difficult commodities to procure. Thus, to ensure that the control schemes are relatively current 
and serviceable, the PLCs should be scheduled for replacement with ControlLogix PLCs. The cost 
opinions for replacement of the PLCs in the Cryo and Raw Sewage Pumping Buildings are included 
with the electrical costs for recommended process improvements in those buildings noted elsewhere in 
this facilities plan. The costs for PLC replacement associated with other buildings and processes will 
range from $25,000 to $50,000 per application. Assuming the quantity of PLCs is approximately 20, an 
overall budget of $750,000. This opinion does not include programming, which has historically been 
performed by GWA personnel.  
 
R. Electronic O&M Manual 
 
The electronic O&M manual project includes the preparation of written introduction, process, and utility 
sections of the GWA WWTP facility. The individual process section include written descriptions and 
information for processes, equipment, operations, controls, and maintenance. The document will be 
provided as a hard copy and as an electronic copy in Adobe Portable Document Format (pdf) or 
equivalent. Preliminary opinion of services for the preparation of the electronic O&M manual is 
$300,000. The final cost of services for preparing the electronic O&M manual will vary depending on 
the detail and scope desired. 





SECTION 8 
RECOMMENDED PLAN AND FISCAL IMPACT ANALYSIS 





Glenbard Wastewater Authority 
Facilities Plan Section 8–Recommended Plan and Fiscal Impact Analysis 
 

 
Prepared by Strand Associates, Inc. 8-1 
R:\MAD\Documents\Reports\Archive\2013\GWA, IL\FP.1278.047.tws.sep\Report\S8 062013.docx\062613 

Previous sections of this report presented background information, described and evaluated the GWA 
WWTP projected flows and loadings, and reviewed alternatives necessary to meet the projected needs 
at the LCSTF and WWTP. This section presents a summary of the proposed modifications to the GWA 
LCSTF and WWTP, an overall cost summary, preliminary financing plan for the proposed 
improvements, and the fiscal impact of the recommended plan on the GWA’s customers.  
 
8.01 RECOMMENDED PLAN SUMMARY 
 
The recommended plan includes modifications to many portions of the existing GWA LCSTF and 
WWTP. The recommended alternatives and common needs projects are summarized in Table 
8.03-1 along with the implementation schedule and opinions of probable cost . Table 8.02-1 also 
proposes combining several projects based on project need and potential cost savings that could 
be achieved with related projects. Figure 8.01-1 presents the preliminary site plans for the 
recommended improvements at the WWTP. The preliminary design conditions for the 
recommended plan are summarized in Tables 8.01-2 and 8.01-3 for the LCSTF and WWTP, 
respectively. A brief summary of the recommended improvements for each project are summarized 
below. 
 
A. Valley View Lift Station 
 
This project includes the following: 
 

1. Replace existing pumps with two submersible pumps, and install a valve vault, 
emergency bypass connections, and magnetic flow metering. 

 
2. Construct a building and install a 100 kW diesel-powered standby generator, fuel 

tank, and electrical equipment. 
 
B. Remote Site Communication 
 
This project includes installation of radio communication equipment at three pump stations, 
on-demand cell phone communication at six flowmeter RTU sites, and SCADA integration. 
 
C. LCSTF Screening Improvements 
 
The existing mechanical coarse screen will be replaced with a new mechanical fine screen with 
this project as well as modifications to the screen channel to accommodate the narrower 
mechanical fine screen.  
 



Glenbard Wastewater Authority 
Facilities Plan Section 8–Recommended Plan and Fiscal Impact Analysis 
 

 
Prepared by Strand Associates, Inc. 8-2 
R:\MAD\Documents\Reports\Archive\2013\GWA, IL\FP.1278.047.tws.sep\Report\S8 062013.docx\062613 

TABLE 8.01-1–LCSTF UNIT PROCESS–PRELIMINARY DESIGN CRITERIA 
 

Item Design Parameter 
Design Year 2033 
  
Flows and Loadings  

Maximum Hour Flow (mgd) 58 
  

Mechanical Fine Screen (LCSTF Screening Improvements Project)  
Number of units 1 
Size of Openings 1/4 inch 
Capacity (mgd) 58 
  

Grit Removal (LCSTF Grit Removal Improvements Project)  
Number of units 2 
Type Vortex 
Capacity, each (mgd) 30 
  

Final Clarifiers (LCSTF Clarifier Mechanism Replacement Project)  
Number of units 2 
Diameter (feet) 145 

 
  



This image cannot currently be displayed.

MAINTENANCE BUILDING 

UV 
BUILDING 

LIQUID 
BIOSOLIDS 
STORAGE 

FILTER BUILDING 

SLUDGE 
DEWATERING 

BUILDING 
RAW 

SEWAGE 
HANDLING 

ANAEROBIC 
DIGESTER 

NO. 1 

ANAEROBIC 
DIGESTER 

NO. 2 

ANAEROBIC 
DIGESTER 

NO. 3 

FINAL  
CLARIFIER 

NO. 1 

FINAL  
CLARIFIER 

NO. 2 

FINAL  
CLARIFIER 

NO. 4 

FINAL  
CLARIFIER 

NO. 3 SLUDGE 
THICKENER 

SLUDGE PUMP 
& METER 
BUILDING 

AERATION  
INTERMEDIATE  

CLARIFIER 
NO. 2 

(DECOMMISSIONED) 

INTERMEDIATE 
PUMP STATION 

PRIMARY 
CLARIFIER 

NO. 1 

PRIMARY 
CLARIFIER 

NO. 2 

DIVERSION 
STRUCTURE 
NO. 1 

PRIMARY 
SCUM 
BUILDING 

GRIT 
BUILDING 

DIVERSION 
STRUCTURE 
NO. 2 

DIVERSION 
STRUCTURE NO. 3 

PUMP AND 
ELECTRICAL 
BUILDING 

ADMINISTRATION 
BUILDING 

COGEN 
BUILDING 

CHLORINE 
BUILDING 

BIOAUGMENTATION 
AND/OR HAULED 
WASTES EQUALIZATION 

CRYOGENIC 
BUILDING 

BAR SCREEN 
BUILDING 

ANAEROBIC 
DIGESTER 
BUILDING 

 
INTERMEDIATE  

CLARIFIER 
NO. 1 

(DECOMMISSIONED) 
 

FIGURE  8.01-1 

W
W

T
P

 R
E

C
O

M
M

E
N

D
E

D
 P

LA
N

 

DEWATERED BIOSOLIDS 
COVERED STORAGE 

CPR 
BUILDING 

THICKENED 
SLUDGE PUMP 
STATION 

HAULED 
WASTES 
RECEIVING 





Glenbard Wastewater Authority 
Facilities Plan Section 8–Recommended Plan and Fiscal Impact Analysis 
 

 
Prepared by Strand Associates, Inc. 8-3 
R:\MAD\Documents\Reports\Archive\2013\GWA, IL\FP.1278.047.tws.sep\Report\S8 062013.docx\062613 

TABLE 8.01-2–WWTP UNIT PROCESS–PRELIMINARY DESIGN CRITERIA 
 

Item Design Parameter 
Design Year 2033 
  
Flows and Loadings  

Average Annual Flow (mgd) 16.02 
Maximum Day Flow (mgd) 40.56 
Maximum Hour Flow (mgd) 47.00 

  

Average BOD Load (lbs/day) 18,600 
Maximum Month BOD Load (lbs/day) 24,700 

  

Average TSS Load (lbs/day) 21,800 
Maximum Month TSS Load (lbs/day) 29,000 

  

Average NH3N Load (lbs/day) 3,800 
  
Average Phosphorus Load (lbs/day) 800 

  

Mechanical Bar Screens   
 Number of Units 2 
 Bar Spacing 3/16 inches 
 Capacity Each, mgd 47 
  

Screenings Washer and Compactor  
 Number of Units 1 
  

Raw Sewage Pumps (2018 Upgrades Project)   
 Number of Pumps 4 
 Type Centrifugal, VFD 

Wet Well Type Prerotational 
 Rated Capacity of Each Unit, mgd 15.7 

TDH, feet 65 
 Firm Capacity, mgd 47 
    

Grit Removal System   
 Number of Grit Basins 2 
 Type Vortex 
 Grit Collector Capacity Each, mgd 23.5 
  Number of Grit Pumps  2 
 Grit Pump Capacity Each, gpm 250 
 Type of Grit Washer Vortex 
 Number of Grit Washers 2 
  

Primary Clarifiers   
 Number of Units 2 
 Diameter, feet 110 
 SWD, feet 10 
 Surface Overflow Rate, gpd/ft2   
  @ 16 mgd 844 
  @ 47 mgd 2,470 
 Peak Flow Capacity, mgd (Based on 1,800 gpd/ft2 SOR) 34.2 
 Weir Overflow Rate, gpd/ft. 

   @ 47 mgd 68,000 

  



Glenbard Wastewater Authority 
Facilities Plan Section 8–Recommended Plan and Fiscal Impact Analysis 
 

 
Prepared by Strand Associates, Inc. 8-4 
R:\MAD\Documents\Reports\Archive\2013\GWA, IL\FP.1278.047.tws.sep\Report\S8 062013.docx\062613 

Item Design Parameter 
Primary Sludge Pumps  
 Number of Units 2 
 Type Progressing Cavity 
 Capacity Each, gpm 300 

  
Activated Sludge  
 Mode of Operation Single-Stage HPO 
 Train 1  
  Volume, gallons 337,000 
  Dimensions, feet 127 x 25 x 14.17 (SWD) 
  Number of Mixers 4 
  Mixer Motor hp Each 30, 15, 10, 7.5 
 Train 2  
  Volume, gallons 269,000 
  Dimensions, feet 127 x 20 x 14.17 (SWD) 
  Number of Mixers 4 
  Mixer Motor hp Each 25, 10, 7.5, 7.5 
 Trains 3, 4, and 5  
  Volume Each, gallons 280,000 
  Dimensions Each, feet 127 x 20 x 14.73 (SWD) 
  Number of Mixers Each Train 4 
  Mixer Motor hp Each Train 15, 7.5, 7.5, 7.5 
 Trains 6, 7, 8, 9, and 10  
  Volume Each, gallons 350,000 
  Dimensions Each, feet 127 x 25 x 14.73 (SWD) 
  Number of Mixers Each Train 4 
  Mixer Motor hp Each Train 20, 10, 7.5, 7.5 
 Total Activated Sludge Volume, gallons 3,196,000 
    
Intermediate Clarifiers    
 Number of Units (Decommission) 2 
 Diameter, feet 85 

  
Intermediate/RAS Pump Station Pumps (2018 Upgrades Project)   
 Number of Units 3 
 Type Determine at Design 
 Capacity Each, gpm 12,500 
  
Nitrate Recycle Pump Station Pumps (Denitrification Modifications Project)   
 Number of Units 3 
 Type Determine at Design 
 Capacity Each, gpm Determine at Design 
  
Carbo RAS Pumps (Decommission)  
 Number of Units 4 
 Type Centrifugal 
   
Carbo WAS Pumps (Decommission)  
 Number of Units 1 
 Type Submersible 

  
  



Glenbard Wastewater Authority 
Facilities Plan Section 8–Recommended Plan and Fiscal Impact Analysis 
 

 
Prepared by Strand Associates, Inc. 8-5 
R:\MAD\Documents\Reports\Archive\2013\GWA, IL\FP.1278.047.tws.sep\Report\S8 062013.docx\062613 

Item Design Parameter 
Cryogenic Oxygen Plant  
 Maximum Capacity, tons/day 32 
 Minimum Stable Operating Capacity, tons/day 20 to 23 
 Compressor Motor hp 700 
  
Chemical Phosphorus Removal (Chemical Phosphorus Removal Project)  

 Phosphorus Removal Chemical  Determine with jar 
testing 

 Bulk Storage, gallons  
  
Bioaugmentation (Bioaugmentation Project, if required)  
 Volume, gallons (Repurposed ATAD tanks less volume for hauled wastes, if used) 60,000 to 120,000 

  
Final Clarifiers  
 Number of Units 4 
 Diameter, feet 135 
 SWD, feet 14 
 Surface Overflow Rate, gpd/ft2  
  @ 16 mgd 279 
  @ 47 mgd 818 
 Solids Loading, lbs/ft2/day.@ 16 mgd, RAS=8 mgd, and 5,500 mg/L MLSS 19.2 
 Peak Hour Capacity, mgd (800 gpd/ ft2 for nitrification stage) 46 
 Weir Overflow rate, gpd/ft @ 47 mgd 27,700 
   
WAS Pumps (Sludge Thickening Phase 3 Improvements Project)  
 Number of Units 2 
  
Effluent Filtration (2018 Upgrades Project)  
 Number of New Disc Filter Units 5 to 7 
 Dimensions of Each Filter Basin, feet  
  Length 37 
  Width 18 
 Filtration Rate, gpm/ft2  
  @ 14.5 mgd 1 
  @ 47 mgd (One unit out of service) 5 
   
Filter Backwash Pumps (2018 Upgrades Project)  
 Number of Units 2 

  
Spent Backwash Pumps (2018 Upgrades Project)  
 Number of Units 2 

  
UV Disinfection (2018 Upgrades Project)  
 Number of Channels (Modify existing depending on selected equipment) - 
   
Gravity Sludge Thickener  
 Number of Units 1 
 Diameter, feet 55 
 SWD, feet 10 
 Design Solids Loading Rate, lbs/day/ft2 600 
 Design Overflow Rate, gpd/ft2 600 

  



Glenbard Wastewater Authority 
Facilities Plan Section 8–Recommended Plan and Fiscal Impact Analysis 
 

 
Prepared by Strand Associates, Inc. 8-6 
R:\MAD\Documents\Reports\Archive\2013\GWA, IL\FP.1278.047.tws.sep\Report\S8 062013.docx\062613 

Item Design Parameter 
Thickened Sludge Pumps (Sludge Thickening Improvements)  
 Number of Units (relocate existing pumps to new Thickened Sludge Pump Station) 2 
 Type Progressing Cavity 
 Capacity, gpm 375 
 TDH, feet 48 
 hp, each 25 
  Gravity Belt Thickener (GBT)  
 Number of Units 1 
  
GBT Thickened Sludge Pumps  
 Number of Units 1 
 Type Progressing Cavity 
 Capacity, gpm 125 
 TDH, feet 47 
 hp, each 25 
  
Anaerobic Digester No. 1  
 Type Primary 
 Cover Type Floating Holder 
 Diameter 80 ft 
 Side Water Depth 23.5 ft 
 Volume 933,000 gallons 
  
Anaerobic Digester No. 2  
 Type Primary 
 Cover Type Floating Holder 
 Diameter 60 ft 
 Side Water Depth 23.5 ft 
 Volume 525,000 gallons 
  
Anaerobic Digester No. 3  
 Type Secondary 
 Cover Type Floating Gas Holder 
 Diameter 60 ft 
 Side Water Depth 18.5 ft 
 Volume 375,000 gallons 
  
Liquid Biosolids Storage (Liquid Biosolids Storage Improvements Project)   
 Number of Units (Repurposed Filter Backwash Water Clarifier) 1 
 Diameter, feet 55 
 Cover Type Membrane 
 Volume, gallons 240,000 
  

Liquid Biosolids Transfer Pumps–Filter Building (Liquid Biosolids Storage Improvements 
Project)  

 Number of Units 2 
 Capacity Each, gpm (match centrifuge) 250 
  

Sludge Recirculation Pumps  
 Number of Units 3 
 Type Progressing Cavity 
 Capacity, gpm 360 
 TDH, feet 35 
 hp, each 15 
Digester Sludge Transfer Pumps  



Glenbard Wastewater Authority 
Facilities Plan Section 8–Recommended Plan and Fiscal Impact Analysis 
 

 
Prepared by Strand Associates, Inc. 8-7 
R:\MAD\Documents\Reports\Archive\2013\GWA, IL\FP.1278.047.tws.sep\Report\S8 062013.docx\062613 

Item Design Parameter 
 Number of Units 2 
 Type Centrifugal 
 Capacity, gpm 350 
 TDH, feet 30 
 hp, each 10 
  
Combination Boiler/Heat Exchangers  
 Number 2 
 Capacity Each, million BTU/hr 1.5 

  
Digester Mixing Pumps  
 Type Dry Pit Horizontal 
 Anaerobic Digester No. 1   
  Number 2 
  Capacity Each, gpm 2,290 
 Anaerobic Digester No. 2 and No. 3  
  Number 2 (1 per digester) 
  Capacity Each, gpm 3,024 

  
Digested Sludge Transfer Pumps  
 Number of Units 2 
 Type Progressing Cavity 
 Capacity, gpm 160 
 TDH, feet 126 
 hp, each 15 

  
Digested Sludge Transfer Tanks  
 Number (One repurposed to TWAS Storage) 1 
 Capacity Each, gallons 35,000 
  
TWAS Storage (Sludge Thickening Phase 3)  
 Number (Repurposed Digested Sludge Transfer Tank) 1 
 Capacity Each, gallons 35,000 

  
Biosolids Dewatering Feed Pumps–Anaerobic Digester  
 Number of Units 3 
 Type Progressing Cavity 

  
Sludge Dewatering BFP (Biosolids Dewatering Equipment Replacement Project)  
 Number of Units (One unit removed) 1 
 Size, meters 2.2 

  
Sludge Dewatering Centrifuge (Biosolids Dewatering Equipment Replacement Project)  
 Number of Units 1 
 Capacity, gpm 250 
  
  
  
  
  
  
Dewatered Biosolids Covered Storage (2018 Upgrades Project)  



Glenbard Wastewater Authority 
Facilities Plan Section 8–Recommended Plan and Fiscal Impact Analysis 
 

 
Prepared by Strand Associates, Inc. 8-8 
R:\MAD\Documents\Reports\Archive\2013\GWA, IL\FP.1278.047.tws.sep\Report\S8 062013.docx\062613 

Item Design Parameter 
Average Biosolids Cake @ 25% Solids, ft3/week (includes phosphorus sludge) 6,840 
Storage Capacity (days) 150 
Volume Required @ 25% Solids, ft3 146,600 
Stacking Height (feet) 4 
Required Area, ft2 (includes working area) 46,000 

  
Hauled Wastes Equalization (Hauled Wastes Receiving Phase 2, if required)  
 Volume, gallons (Repurposed ATAD Tanks, size to be determined at design) 20,000-60,000 
  
Electrical Generators  
 Number of Units 3 
 Capacity Each, kW 815 

 
  



Glenbard Wastewater Authority 
Facilities Plan Section 8–Recommended Plan and Fiscal Impact Analysis 
 

 
Prepared by Strand Associates, Inc. 8-9 
R:\MAD\Documents\Reports\Archive\2013\GWA, IL\FP.1278.047.tws.sep\Report\S8 062013.docx\062613 

D. LCSTF Grit Removal Improvements 
 
The Grit Removal Improvements project includes the following: 
 

1. Construct two new vortex grit removal system tanks, associated channels, and 
equipment. The two 18-foot-diameter tanks will be constructed at the location of the 
existing two aerated grit removal tanks. 

 
2. Replace the existing explosion proof unit heaters. 

 
E. LCSTF Clarifier Mechanism Improvements 
 
This project replaces the two 145-foot-diameter clarifier mechanisms. The existing clarifier drives 
are considered to be in acceptable condition and will be reinstalled.  
 
F. LCSTF and WWTP Lagoon Dredging 
 
The LCSTF and WWTP lagoons requires additional investigations including lagoon sludge depth, 
sludge sampling, liner evaluation, berm evaluation, and soil borings. This project assumes only 
sludge removal of two LCSTF lagoons and two WWTP lagoons. 

 
G. Hauled Wastes Receiving Phase 1 
 
Leachate, holding tank wastes, and septage receiving project includes a catch basin and manual 